Owner’s
Manual

implicity

MFG. NO."S 372, 430, 560

w
<
»
o
=
—

7 HORSE POWER

16060

SIMPLICITY MANUFACTURING COMPANY, INC.

- 17g0a3

FORM
LITHO IM U.5.A.

SER.



This form is to be used in leu of the Registration (Warranty) Card.

Shouid warranty service be necessary, the information below should be presented to the author-
ized SIMPLICITY Dealer.

Customer's Name

Address

Mfg. No. .~ . & i Serial No.

Date Purchased '

Purchased From .

Address

Engine Model No. Herial Na, Type No.

To obtain replacement parts from dealer, advise quantity, part number and deseription.

f -— & e e e
FOR YOUR SAFETY

1. ALWAYS STOF ENGINE BEFORE
LEAVING MACHINE

2. ALWAYS STOP ENGINE BEFQORE
SERVICING OR ADJUSTING
’ MACHINE OR EQUIFMENT

3. ALWAYS HEEP HANDS, FEET
AND CLOTHIHG AWAY FROM
POWER-DRIVEM PARTS



TABLE OF CONTENTS

PAGE NO.

WARRAMTY . . . . . . . . . . . . . 2
PACKING . . . . . . . . . . . . .. 4
ASSEMBLY . . . . . . . .. .. .. 4
TOSTARTENGINE . . . . . . .
OPERATION . .
LUBRICATION . . . . . . .
TIREPRESSURE . . . . . . .
ADJUSTMENTS . . . . . . . . .
SPOUT CORD INSTALLATION . . . . . .

PARTSLIST . . . . . . . . . . . .. 893

Dot RO

SPECIFICATIONS SUBJECT TO CHANGE WITHOUT NOTICE

GUARANTEE

The company guarantces Simplicity Produets tobe free from defects in material and workmanship except the
company makes no warranty express orimplied with respect to tires, engines and engine accessories which
generally arswarranted by their respeclive manufacturers. Any part covered by this warranty which is pro-
ven defective within one year, under normal use, from date of pmrechase, will be replaced free of charge,
f.o.b. Port Washiogton, Wisconsin, provided such part is returned to factory tranzportation charges prepaid
and iz Femnd to be defective upon examinalion al the factory. The company is not obligated under Lhis guar-
antee {0 bear ¢cost of lebor or delivery charges in replacement of defective parts. This guarantee does not
apply to any Simplicity Products altered oulside of Simplicity's factory. Such replacement of defective parts
shall be: the exclusive remedy andin noevent shall Simglicity he liable for conseguentizl damages. EXCEPT
AS BPECIFICALLY PROVIDED HEREIN, THERE ARE NO WARBANTIES WHICH EXTEND BEYOND THE
DESCRIPTION ON ANY SIMPLICITY PRODUCT.




PACKING

The 7 HP. Seo-Away is delivered complete in one
carton. The carton contains:

1 - Frame, Retor, Engine and Wheel Assemnbly
1 - Handle Assembly

1 --Spout Adjusting Rod

2 - 5kid Shoes

1 - Bag of Hardware

ohemuld shortages of any of the above items ooour, ad-
vige by stating packers number listed on the gqreen packing
gip, SERTAL NUMBER of Snc-Away, part number and de-
scription of items missing.

ASSEMBLY

1. Fasten the handle assembly to the frame amembly
as shown in Figure 1 using (3) 5/16-18 x /8" capscrews,
{1} 5/16-18 = 1-1/2" capscrews and (4} 5/16"7 lockwashers
which are loozely assembled in the frame. Pull up on the
handle assembly and tighten screws while helding in this

position.

2. Uncofl the throttle cable assembly from around
the engine and attach to the control housing assembly using
(2) 10 x 172" self-tapping screws, Sequre the throttle cable
to the left hand handle with (1) cable elip. Position the
cable elip approdimately 57 above the frame as showm in
Fiqure 1.

. Assernble the shift rod assembly to the shift voke
on the transmission as shawn in Figure 1 usng (1} 1/4" x 1%
capscrew and {1) 1/4°" hex lock not loosely assembled in
shift yoke. Tighten until there i= no side play but =0 rodis
free to pivol. :

4. Attach the clutch rod assembly 1o the auger clutch
rod assembly as shown in Fiqure 1 using (1) /4" x 1" oap-
sercw and (13 174" hex lock nut loosely assembled in the
auger clotch rod assemhbly.  Tighten until there {3 no side
play but so rod is free to pivot.

5. Remove cover fraon rear of frame assembly by re-
moving {3) self-tapping screws. [nsert wire extension
through the clutch spring on the pivot assembly as showat in
Fiqure 2. Position wire extension in upper left hand corner
of frame assembly and replace cover.

BLOWER CLUTCH MOD op pTeH RODO ASEY.

CAPSCREW
LACKWASHER

CHFICNEW
LACK HUT

AUGER CLUTEH
AOD ASEY,

FILL TEAMSMISSION SHIFT AdD

HERE

Figure 1.

Wik F
FAXTFHNSIQN

1

v = A

I —111E" CLEARANCE

%ij

CLUTCH SFHING

Figure 2.

SEOUT CLOMTHUOL HOD SUFFORAT BRACKET

THAMNSMIRRIDN
CLUTCH LEWLH

AUGERMALODWER

SMPRING FXTENSIDN CONTROL LEVER

WINREF CLAMP

Figure 3.



6. Insert both the spring extension and the wire ex-
tenzion through the wire clamp as showm in Figure 3 and
secare with 10-24 x 3/8" round head screw. Adjust sp
there is coly a dight amount of slack in fres position.

7. Insert the spout control mbe into the nylon bear.
ing on the body assembly a< shown in Figure 4, and segura
with {2) 1/8" x 3/4" long cotter pins. Insert the spout con-
trol rod in the spout contral mbe and secure with (1)
L/E" x 3/4" long cotter pin,

8. Podition the spout directly forward. Position con-
trol tube so the cable clamp facesthe cida of the spout. Fro-
vide 2-1/2 coils on top and 2-1/2 cofls on bottom. The end
of the calle closest to the cperator passes under the tube.

The end away from the operator passes over the top of the
tabe as shown in Figure 4. In order 1o ingure tightness of
the spout cakle, it {5 helpful to slant the control tube slightly
inboard in relation to the rod quide support as shown in
Fiqure 4. Position the free ends of the catde zround the
spout and clamp securely with the cup washer, 516" 1ock-
washer and 5/16'-18 full hex nut. Move the spout control
rod back to the rod quide support and secure with the

clamp liner, 5/16"-18 = 1-1/4" capserew and 5/16"-18 lock.

nut, Tighten securely ta permit spout contrel red to be
turned with slight pressure applied.

9. Attach the skid shoes to the rotor body with (4)
378 - 16 x 34" carriage bolts, {4) 3/8" plain washers, {4}
38" lockwashers and {4) 3/8" - 16 hex nuts.

CLAMP

D

SPOUT CONTROL AGD

ROD GUIDE SUPPOAT

N

SFOUT CONTROL TUEE

ol

NYLON

DL THAHNSMISSION CLUTCH HanNDLE

DIL BLOWER CLUTCH ROD

DRIFT CUTTER

/

OGIL FILLER FLUG

Fiqure 4.



TO START ENGINE

1. Before attempting Lo start the engine or to operate the
the Sno-Awmy, refer 1o the engine manufacturers Owmers
Manual for the praper fuel and eil.

2. Be swre pettock under gas tank is open. Follow engine
instructions to prepare engine for operation.

3. Direngage auger. Place shift levet in neutral.

4. Move throttle control lever to 1/2 theottle.

5. Put choke lever in CHOEE podtion.

6. Pull re-coil starter rope to start engine.

OPERATION

1. Engape auqer conteol lever,

2. Shift transraizsion lever to HI or L0 as destred.

3. Squegze Touch-Or-Matic control handla 1o start machine
in motdon. When operating in heavy snow drifts, machine
may be slowed down by slipping clutch [Touch-O-Matic
handle] to avoid choking out engine .

4. Tooperaie the Sno-Away io reverse, release the Touch-Cr
Matic control handle and shift into reverse gear, then squeeze
Touch-Q-Matic control handle for reverse motion.

5. When using the Sno-Away, adjust the discharge spout 59
that the snow will be thrown with the wind and never into
the wind. Throwing snow into the wind w41l be a source of
discomfort to the operator. To alter the direction of dis-
charge, rotate the spout by means of the spout adjust handle.
The distanes that the snow may be thrown may ba adjusted
by leosening the two wing nuts on the discharge spout ex-
tension and rafsing or lowering the extension to give the de
sired angle. After adjusting, push the extension mugly against
the spout assembly to prevent snow from being blown back-
wards against the engine and operator. Slotted holes hereath
the wing nuts will allow this to be done. Before dghtening
the wing nuts to hold the exvension in the desired positon.
6. If unit ereeps after releaging the Touch-C-Matic contral
handle, idler pulley may be adjusted to remove belt tension,
further adjustment may be obtained by removing washers
under the engine base to lower engine.

7. If one of the wheels slip while blowing snow, presmura
should be applied to the handle on that side. In extreme
dippery conditions tire chaing are recommended.

8. The auger contral should be releazed immeadiately if an
object becomes lodged or hit by the auger.

9. All contrals are positiensd at the handles for the opera-
tors safety.

10. Afrer completion of plowing operation, allow the engine
10 aperate in a sheltered area [or sbout 5 minutes to dey it
sell and prevent the formation of ice. When passible, store
the Sno-Away in a cold area so that clinging snow will not
melt and refreeze into ice.

11. The following paints shonld be followsd when storing
unit duning off-season.
1.  Eun ongine to drain fuel tank. {Old gas leaves de-
posits.
2. Lubricate bare metal to prevent mist.
3.  Change engine oil - recommend use type 10W-30W.

LUBRICATION

Y. There is one grease fiting on thiz Sno-Away (Ses Fig. 2).
Lubricate with a genetal purpose automotive type grease
every 15 houwrs of operation. £filso the cccasional application
of light motor odl as indicated oo Fig. 1, 2 and 4 will asast
ir operation of this Sno-Away.

2. Use of 10W30 automotve type motor oil is recommended
for use in the transmisson and anger worm deive in this
Sno-Away.

3. Ol should be maintained te the proper level, under nor-
mal condition there is na need to drain and refill during the
BRI EON.

4. The fillee plug on the transmission is located at the cear
of the unit on the top of the ttansmision. The transmisson
should be flled to the level of the oil level plug which is lo-
cated on tha right side of the transmission. (See Fig. 1). The
drain plag is located at the bottom of the fansmission.

5. The auger worm drive housing oil level shonld be kept
lavel with the pipe plug hole located in the front of the
tiousing.

TIRE PRESSURE

Ten {10} 1bs of tire pressure is recommended.

ADJUSTMENTS

1. Check toinzure that the etgine pulley belt quard does not
touch the helts when they are in the engaged position.

2. Cheek o insure that the belt guards on the idler pulleys
e not touch the belts when in the engaged position.

3. Check to insure that the helt stop installed on the side of
the {ransmission assembly hasa clearance of 1/16" when helt
is emgaged.

4. Theleft and right hand shoe assemblies should he adjusted
for your specific needs (Sno-Away should be rajsed when
using on gqravel).

5. Belt tension for the retor drive is requlated by the posi.
tion of the =el collar on the rotor clutch rod. Normally a
clearance of 3/4" between the sct collar and top bracket
will propedly tension this belt. Check this adjustment when
the rotor clutch 15 engaged. Refer to Fig. 1. '



SAFE SNOW REMOVAL IS NO ACCIDENT

Immproper use of snow Temoval equipment on the part of the operator gan result in injury.
To reduce this pessibility, give complete and undivided attention fo the job at hand.

Protect Yourself and Others By Following These Safety Tips

Disengage power and stop motor before cleaning discharge, removing obstacles,
making adjustments, or when leaving operating position.

Never direct dizscharge at bystanders nor allew anyone in front of machine -- debris
may be hidden in the anow,

Keep children and pets a safe distance awsay.

Da not allow children to operate maching nor allow adults to operate it withmit proper
inatructions.

Adjust height to clear gravel or ¢rushed rock surface.

Exercise ceution to avoid slipping or falling, ezpecially when operating in reverse.
Enow the controls and how to stop qulékly - read the ﬁwuer’s manual.

Handle gasoline with care -- it is highly flammable.

Use approved gasoline container.

Wever add gasoline to a running motor --fill tank out of deors and wipe up apilied
gaaocline, '

Replace gazoline cap securely.
Open doora if motor is run in garage -- exhaust gases are dangerous

9. Disengage all clutches and shift into neutral before starting motor. Keep hands, feet
and clothing away from power driven parts.

10. Use & grounded three wire extenzion cord for all plug-in electric units.

11. FKeep machine in good operating condition and keep safety devices in place.



Spout Cord Installation

FIGURE A"

1. Insert the end of the spout controd assembly, thraugh
the hearlne and speure with a colter pin on both sides of
the bearing. 3ee Iig. “'A". Leanthe contro? azscinbly on
the hood assembly #s shown.

2. Position tho speat to face forward and ture the cord
drive tehe so that the cord elump faces the side of the
8poul a8 showna in Fig. *'B”. Nollee thal there is sne loop
above and helow the clamp.

3. Ppsition the free cnds of Lhe cornd sxround the spom
and clamp seeurely into position after rewmoviogr all slack
frem the cord.

FIGURE “EB™

4. The vpper end of the spout control rod 5, Fig. 4, 1s
fastened to the spoul control pod support bracket 41, Fig. 4
using the rod guide #1, Fig. 4, with plastic liner and one
af16"-18 x 1-1/2" hox ecapscrow ond 5/16°-18 hex
nul.

5. Taslet Lho spout peenaion #4, Fig 5 to the spout
usgetnbly using the two 5/16°'-18 % 3/4" long carriage
bolls, 3/8°" spocial hexagon lnckwsshers and 3/8' plaln
washers and wing nus. Adjusl as desicod.

DECALS
116512 g
1R1107 “Cralrol™
1511048 w7 Hpe

161104 Shtftinz Trecal
161110 Inatraction Decal
161111 vSafedy’

151112 Enn-Awnyt?



HANDLES and CONTROLS vrG.no. 372

Ref. Purt Ref. Part

Let. Mo. Desoription Let. Mo, Description

A 1A1050 R. H. Handle Bar X 161038 Throtife Conirol Aszemhly

B 161061 L. H, Hundlc Bar Y 106%2d Throttle Suppori

C 108558 Grip : Z 161052 Cluteh Rodd

| B TOS031 Hex. Cap Screw, 3/87-16x 7 /RY? Aa 722001 Cotter Pin, 3/32 Dia. x 3747
E 7200032 Loclk Washer, 3/8" AB 161041 Guide Assembly

F 181448 Control Housing Asscmbly A | BI91045 | Spring

L 161084 Handle Cogyer AT B1910Z22 Set Collar )

H “"GRO025 Hex. Cap Screw, 1/471-20x1-1/3" Al 713041 Set Serow, 1/4* - 20 x 378"

") rA0003 Lok Washer, 1/4% AP 714003 Self ‘Tapping Scrow, £10x 178

K T17005 Full He.o MNut, 1/4*-20 AG T1RO1% Spesd Nut

L 161085 Clutgh Anger Handle AH | 714005 Self Tapping Screw, #10-24 x1/2%
MM 122005 Eagh Ball AT 115056 Cluteh Grip

™ 159134 Nylon Washer Ak 151050 Extension, Spring

P 719005 Plain Washer, 1/4 AL 151091 Exlension Wire

0 4061103 Cable CLip. ARt 161052 Wire Clamp

R TOR001 Hex. Cap Screw, 5167 -18x% 7 /8™ AN 710006 M. Bnd. Screw, #10-24 x3 /5%

5 161035 Shift lind Asserntly AP | 161083 Spring

T 161143 Haudle Grip Al TO5025 Hex Cap Screw, 1/4'-20x1-1/2%
u Toa002 Hex. Cap Screw, 1/4*-20x1/2" AR 717513 Full Lock Hex, MNut, 1/47-20

v TZ0003 Lock Washer, 174 AS 717325 WNut Stop, 5/16'-15 w/Nylon Insert
W 17005 "Full Hex. Not, 1/4'7-20 AT Tls051 Hex. Cup Serew

O



HANDLES and CONTROLS wrc. no. 430

151112 Decal

Ref, Part Brt. Parl

Let. No. Nescription Let. Na. Dz ription

A 1611338 R. H. Handle Bar X 161044 Throttle Conlrel Assembly

B 16113% L. H. Handle Bar Y 1524 Throttle Support

c 106554 Grip Z 161052 Clulch Rod

D 715073 Hex. Cap Serew, 5/16"-16 x 7/8" Al 722001 Ootler Pin, 3732 Dia. x 3/4°
F 720001 Lock Washer, 5/18" ABE | 1581041 Gaide Assembly

F 151045 Control Housing Asscmbly AC | 5151045 | Spring

L 151084 Handle Cover AD 3191022 | Set Collar

H V5025 Hex. Cap Screw, 1/4"-20x1-1/2" AE 713001 Set Serew, 174 - 20 x 3/8™

J 720003 Lock Washer, 1/4" AF | T14003 Self Tupping Screw, #l0x 1727

K TITO0S Full Hex. Nut, 1/4''-20 Al b 718019 Speed Nut

L 161083 Clutch Auper Handle AH 714005 St Tapping Screw, #10-24x1 /2"
M 122000 Kanal Ball AJ 118056 Clutch OGrip

N 155134 Nylon Washer AK 161050 Extension, Spring

I T10006 Tlain Washer, 1/4%* AL 161091 Extension Wire

Q 8061108 | Cable Clip. AR | 161092 Wire Clamp

R 705001 Hex. Cop Screw, 5/16"-18x 7/8% AN | 710008 Hd. Rnd. Serew, $10-24 5 3/8"

5 161033 Shift od Assembly AP 16103 Spring

T 151105 flanule Grip AQ | 715073 [lex Cap Screwo/16'"-18x1-1/2"
u T2 Hex. Cap Screw, 1/4™-20x1/2" AR 717513 Full Lock Hex. Nut, 1/4*7-20

v 720002 Lock Wusher, 154 A5 T1THZE Nut Stop, 5/16" =18 w/Nylon Insert
W TITO0S Full Hox, Nul, 1/1"-20 AT 714052 Hex. Cap Screw

[
[



HANDLES and CONTROLS 1F6. nO. 550

Ref. Part Reaf. Part
Let. Mao. Description Let. Mo, Description
A 161138 E.H. Handle Bar x 161178 Throttle Control Assernbly
B 161139 L.B. Handle Bar Y 715051 Hax, Capserew, 144 - 20 % 1"
C 106558 Crip Z 161052 Clutch Red
D FLE0O73 Hex. Capscrew, 5/16-18 x 778" AA T22001 Cotter Fip, 3/32" Dia. x 3/4"
E 720001 Lockwasher, 5/16" AR 161041 Guide Assembly
F 161173 Control Housing Assem By AC 8191045 Spring
G 161084 Handle Cover AD 8191022 Set Collar
H 5025 Hex. Capseraw,1/4-20x 1.1/2" AE 713001 Set Screw, 1/4-20 x 3/8™ -
J 720003 Lockwasher, 1447 AF | 714016 Self Tapping Screw, 1/4-20 x 1/2"
K 717005 Full Hex. Nut, 1/4"-20
L 161085 lutch Auger Handle
M 122005 Knob Ball Al 118056 Clutch Grip
H 159134 Mylon Washer AK | 161090 Extension, Spring
P F1O006 Flain Washer, 1/4" Al 161091 Extension Wire
Q ans110& Catle Clip AM | 161092 Wire Clamp
R 705001 Heox, Capscrew,5/16-18 x 7/8" AN 710004 Round Hd. Screw, Mo 10-24= 38"
5 1561035 Shift Rod Assembly AP 161093 Spring
T 161105 Handle Grip AQ | 05025 Hex. Capserews, 1/A4-20 x 1-1/2"
u 705002 Hex, Capscrew, 1/4-20 x 1/2" AR F17513 Full Lock Hex. Nut, 1/4-20
v 720003 Lockwasher, 1/4° AS 717525 Hut Stap, 5/16-18 x/Nylan Insert
W FLF0AL Full Hex, Nut, 1/4-20

11



SPOUT and CONTROLS vrc. no. 372

=1

Rif. Part Ref. Part

et Mo, Description Let. No. Description

A 1la1099 Spout Assemhbly L) 151100 Tube Assemily, Spout Coniral

B TH005 Carriage Bolt, 5/8-16 x 3 /4% -R 154247 Clamp

i 106489 Spoul Extension ) Ti40ls Serew, Self-tapping, 1/4-20 x 1/27
D 713001 IMain Washer, 3/5 T FA2009 Cotter ¥n, 1/8* x 3/4" 1.

E 721841 Lock Washer, 3/8 " Shakeproof i 1pg221 Rod Guide

i 106229 Wing Mut W 121175 Gaide Liner

; 161114 IFriclion Plate W 705019 Hex Capsorew, 5/167°-18 x 1-1/4»
I TaaoilL lock Waszher, 5/16 X 717461l Hex Loclk Mut, Full, 5/16''-18

ol 717001 Hex Nul, Iyll, 5/16°'-13 ¥ 161101 Spout Adjusting 1tod Suppori

R 161118 Spoul Carel Z 705053 Hex Capserew, 1/4-20 x 1-3/4" 1a.
L 1045451 [learing AA | 720003 Lock Washer, 1/4*

Al P0G Hex Capserew, 1/47-20 x 3/87 1g. AB 717005 Hex Nut, full, 1/47-20

X TEA0003 Lock Washer, 1447 AC 106516 Handle Cover

It TV [lex Nut, Full, 1/4°7-20




SPOUT and CONTROLS wrc. nos. 430 and 560

161252 - EMBLEM, “5™

161109 - FILM, SHIFTING

161507 -
DECAL, COMTROL

4
AA '
e |
Ref, Part Ref, Part
Let. Na. Deascription Let, No. Description
A 161099 Spout Assembly ’ Q 161134 Tube Assembly, Spout Control
B 703005 Carriage Balt, 5/16-18x 3/4” |
C 106459 Spout Extension 5 T15067 Serew, Self-tap., /420 x 378"
[ 3] 719001 Plain Washer, 3/8" T T22009 Cotter Pin, 178" x 3/4™ Ly
E 72lanl Lockwasher, /3" Shakeproof 8} 192050 Rod Guide
F 106229 Wing Nut v 121175 Guide Liner
G 106785 Washer, Cup W 05019 Hex Capscrew,5/16-18 x }.1/4"
H F2R001 Lockwasher, 5/16" X 7175611 Hex Lock Mut, Full, 5/16.18
J TiT001 Hex. Nuot, Full, 5/16-18 ¥ 161101 Spout Adiusting Rod Support
K 161133 Cable Assembly Z FO505% Hex Capserew, 1/4-20x 1.3/4" Lg.
L 106551 Bearing AR | 720003 Lockwasher, 1/4™
[ 705015 Hex Capserew, 1/4-20 % 578" 1g. AB 717005 Hex Mut, Full, 1/4"-20
N T20003 Lockwasher, 1/4" AC 161281 Liner :
F 17005 Hex Mut, Full, 1/4"-20 AD 154247 Clip {For Service Only)




ENGINE and FRAME WFG. nD. 372

14




ENGINE and FRAME wrc.no.372

PARTS LIST
Ref. Part
Lot. No. Description
& 161097 Enpine
B 161029 Engine Base & Frame
C TOL023 Hex. Cap Screw, 5/16*'-18 x 1-3/4"
I Ta0001 Loeck Washer, 5/16%
E 717001 Full Hex. Nut, 5/16'-18
F 713033 Belainer Nut
G 151005 Idlor Bracket, 3/16%" x 1-1/2" x 5-7,/8"
H 705018 Hex. Cap Serew, 5/16'"-18 x 1-1/4"" Ig.
J 720001 Lock Washer, 5/16"
i T17001 Full Hox, Nut, 5/16°°-18
L 108716 Idler Pulley
M 151113 Beli Guard
N 718006 Plain Washer, 1/4"
L 705009 Hex. Cap Scrow, 4/87-16 x 1-1/2%
Q@ 719002 Plain Washer, 5/16"
R T20002 Lock Washer, 3/8"
3 T17003 Full Hex. Nut, 3/3'*-16
T 161032 Clutch Pulley Pivot Assembly
LI} 158348 Rotaining Ring :
v 101096 Idler Pulley
W TOE010 Hex. Cap Scrow, 3/87'-16 x 1-3/4%
x 159106 Spring
b 106532 Ball Bearing
Z 705017 Hex, Cap Screw, 5/16°7-18 x 3/4'"
A, TOS0DOT Hex. Cap Screw, 5/16%-18 & 1™
AB TE0001 T.ock Washer, 5/16%
AC TETOO1 Full Hex. Nut, 5/156°'-18
AD 717511 Full Lock Hex, Nut, 5/167-18
AE 161039 Engine Pulley
AT T135604 Set Serew, 5/16-18 x 3/8'
aG 159129 Key
AH 161067 Belt Guard
Ad FOE010 Hex. Cap Screw, 1/2*-20 x 3/4"
Ak T21506 Int. Lock Washer, 1,/2%
AL 1066ED 7 Belt
AW 161098 Y Belt
AN 161017 Eugine Pulley Cover
AD 719037 Thamb Sorew, 5/167-18 = 3/4*
A 718030 Tinnerman Nut
AR 1610581 Bacl Cover
AS 718028 Tinnerman Nui
AT 714020 Self Tapping Hex. Hd. Screw, #14APR x 5/3%
AT 161034 Cluteh Auger Bod Assembly
AV TA2OG Cotier Pin
AW 161038 Torsion Spring
A 703016 Hex. Cap Screw, 3/87'-16 x 1-1/4"
AY 719002 Plain Washer 5/18"
AZ 720002 Lock Washer, 378"
Eh T17003 Full Hex. MNut, 3/8"-16
BE 154534 Idler Pulley
BC 161056 Angle Bracket
ED 705012 Hox. Cap Screw, 5/16'7-18 x 5,/8"
RE 720001 Lock Washer, 5/16"
BrF TLTOOL Iull Hex. Nul, 5/16*-18
Rz 161080 Belt Stop
BH 705011 Hex Capscrew 3/8"'-16x3/8%'1g.
BJ 720002 Loek Washer 3/8"

15




18

ENGINE and FRAME wrc.no.s60

NOTE: Quantity of Washers May be Reducad 1o
Provide Additional Belt Adjustment.



ENGINE and FRAME wrc.no.seo

PARTS L1ST

Ref. Part B Ref. Part
Let, No, Description Let. MNo. Description

A 161097 Engine, 7 HP Briggs & Stratton AF 713504 Sot Screw, 516" 18 x 318"

B 161240 Eogine Base and Frame AG | 159129 Key

c 705023 Heor, Capserew, 5/16"-18x 1-3/4" AH | 1610457 Helt Cuard

D 719006 Washer, 9/16" ol 706010 Hex. Capseraw, 1/2"-20x 3/4"
E 717001 Pull Hex, Hut, 5/16%-18 H AK T21506 Int, Lockwasher, 1/2"

F 718024 Retainer Nut Al 104639 Y Relt

G 161005 Idler Bragket AM | 1&810%8 " Belt

B 705019 Hex. Capserew, 5/16%-18x 1- 144" Ly. AN 161017 Engine Pulley Cover

J TEO00L Lockwasher, 5/16" AP 715037 Thumb Screw, 5716718 x 3/4"
K 17001 Full Hex, Mut, 5/16"-18 A0 F1E8030 Tinnerman Mut

L 106716 Idler Puliey AR | 161135 Eack Cover

M 161115 Relt Guard AR 718038 Tinnerman Nut

2| I0R392 Spacer AT 714020 Self Tapping Hex. Hd. Serew,

P 705009 Hex, Capsorew, 5/8 162 1-1/2° Mo, 14AB x 5/8"

G 719002 Plain Washer, 516" AU | 161034 Cluteh Auger Rod Assembly

R T20002 Lochwasher, 3/8" AV F22015 Caotter Pin, 5/32" x 1" Lg.

5 LV Full Hex. Mut, 3f8"-16 aw 161058 Torsion Spring

T 161032 Clutch Pulley Pivot Assembly AX | 705016 Hex. Capserew, 3/8'"-16 x 1-1/4"
D 158399 ERetaining Ring AY 19002 Plain Washer, 5/16"

v 101095 Idler Pulley AZ | 720002 Lockwasher, 3/8"

w FOR010 Hex., Capserew, 3/8-16 2 1-3/4" BA 717003 Full Hex. Mut, /816

X 159106 Spring BE | 154534 Idler Pulley

ki 161238 Ball Bearing BC 161056 Angle Bracket

Z TOS00% Hesx, Capscrew, 5/ -16x1 BD | 705012 Hex. Capscrew, 5/16"-18 x 3/8"
AR FO5016 Hex. Clapscrew, 3/8™16x 1-1/4°" BE 720001 Lockwasher, 5/16"

AR 720002 Lockwsasher, 3/8" BF 717001 Full Hex. Wut, 5/16"-18

AC | 717003 Full Hex, Mut, 3/8"-15 BC | 161080 Belt Stop :
Al 717510 Full Lock Hex Nat, 3/87-16 BH 7A5011 Hex Capscrew, 3f8"-16 x 5/8"" L
AE | 161059 Engine Pulley EJ 720002 Lockwasher, 378"

19



TRAMSMISSION — MFG. NG, 372

20



TRANSMISSION PARTS LIST

MFG, MO, 372
RRef. Part
Let. Nn. Descriptich
A 157017 Huh Gear Case
B 723007 BEoll Pin, 3/8" dia. x 1%
c 1568072 lioller Bearing
[ 156073 Holler Bearing
E 101042 Half all Bushing
F 156508 Sub Rgll Pln Assembly
G 156031 Shifl Rod Assembly
H T260063 Pipe Plug, 3/8%
J 726232 Pipe Plug
K 156077 Rev. 3hift Shafl,
L 8061048 Belaining Ring
M 1546078 Hi- Lo Bhift Shaft
N Tivo2z2 Full Hex. Nut, ¥/16'*-14
I* 136073 Rev. Shift Fork
3 156080 I & TE Shift Fork
L3 154262 Shift Lock Batl
2 154323 Spring
T 156081 Rev. Pinion Shaft
[A) 156020 Reverse Plnlon
v 156082 Roller Bearing
W 156083 Fulley Shaft
X 156084 Oil Seal
Y 156085 Washer
Z 3051048 liataining Ring
AA 156036 Key
AB 156087 Hi-Lo Pinion Assembily
AC 155089 Washer
AD 156090 Cluster Gear Assembly
Al 156282 Dowel Pin
AR 156094 Drive Gear Assembly
AG 121311 Dhfferential Pinion
AH 121084 Dillerentiul Spaccr
AJ 121083 Differential Pinion
AK 156002 Lifferential Plate
AL TOS003 Hex. Cap Screw, 3/87-1gx2-1/4"
AM T17310 Foll Lock Hex, Nut, 3/8 =18
AN 156056 Axle Housing Assembly
All 118118 Qil Beal
A 1031485 Roller Braring
Al 1560949 il Seal .
AS 05031 Hex. Cap Serew, 3/8"-16x 7 /8"
AT T20002 Lock Washer, 3/8"
ATH 105083 Washer
AV 161002 1t. II. Axle Shaft Assemhly
AW 181038 Gear Casc Cover {w/Brg. AX, AY & AZ)
AX 156103 ftoller Bearing
AY 156073 Heller Bearing
AF 105195 Roller Bearing
Ba 156103 Case Gasket
R 705019 Hex. CapScrew, 5/16'"-18x 1-1/4%"
BC T20001 Lock Washer, 5/16%
BD 105033 Washer
EE 161024 L. H. Axle Shafi Azzemldy
BF 151036 Special Boll
B: 717413 Jam Hex. Mut, 2/8"-14
BH 719001 Plain Washer
BJ 726002 Pipe Plug, 1/4"'-18
BE 161072 Cluster Shafl
BL 161130 Special Serew
EM 705011 Hex. Cap Screw
BN 720002 Lock Washer
EP 713507 Set Borew

21



TRANSMISSION WMFG. NO. 430

22




TRANSMISSION PARTS LIST WrFG.nNO.430

Ref. Part

Let. No. Deacription

A 161141 Sub Gear Case

B 723007 Roll Pin, 3/8* dia. x 1¥

c 156072 Roller Bearing

D 156073 Roller Bearing

E 101042 Half Ball Bushing

F 156308 Suby Roll Pin Assembly

G 158031 Shlft Dod Asaembly

H F26003 Pipe Flyg, 3/3%

J T26202 Pipe Plup

K 156077 Rev. Shift Shaft

L - 8061048 Betaining Ring

i 156078 Hi-Lo Shift Shaft

N T17022 Full Hex. Nut, 7T/16''-14

I 156075 Bev. Shift Fork

= 13G0B0 1 & I Shift Fork

R 154262 Shiff Lock Ball

5 154323 Spring

T 156081 Hev. Pinion Shaft

u 156020 Heversze Finion

v 156082 Eoller Bearing

W 156033 Pulley Shaft

X 156034 01l Seal

Y 156085 Washer

& B081048 Retaining Ring

AA 156086 Koy

AB 156087 Hi-Lo Pinion Assembly
AC 156088 Wazher

AD 156090 Cluster Gear Assembly
AE 166292 Dowel Pin

AL 156094 Drive Gear Assembly

AG 121311 Dlfferenlial Plnion

AH 121084 Differential Spacer

A 121083 Differentis]l Pinion

AK 156002 Differential Flate

AL T13607 Ect Serew

AM 717510 Full Lock Hex. WNut, 3/47°-18
AN 156096 Axle Honsing Assembly
AP 11E11E il Seal

AR 105185 Boller Bearing

ALt 156059 Qil Eeal

AR TOS031 Hex. Cap Screw, 3/8"'~16 x 7 /8"
AT 162055 -Spring

ATI 105033 Washor

AV 161002 . H. Axle Bhaft Assembly
AW 161142 Gear {ase Cover (w/Brg. AX, AY & AZ)
AR 156102 Boller Tearing

AY TO5014 Hex. Cap Screw, 3/8"-16 x 2-1/2"
AR 108185 Eoller Bearing

BaA 156103 Case Guasket

BB 705019 Hex. CapScrew,5/16'-18x1-1/4"
BC 72O001 Lock Washer, 518"

BD 105033 Washer

BE 161034 L. H. Axle Shaft Assembly
BH T15001 Plain Washer

BK 151072 Cluster Shaft

BL 1461130 Special Serew

EM 70011 BHex. Cap Screw

BN 720002 Lock Washer

BF

23



24

161212 - QLL FEAL

TRAMNSMISSION — MFG. NO. BED




TRANSMISSION

MFG. NO. &0

Ref. Part Ref. Part
Let, No. Description Let. No. Description

A 161141 Gear Case Assy. [nel. “B" Thm “G" AL 713507 Set Screw

B T2EO07 Foll Pin, AWM 717510 Fuli Lock Hes, Mut, 3816

C 156072 Raller Bearing AN | 163056 Flate Support Assembly

o 186073 Foller Bearing AP 163021 Bughing

E 101542 Hzlf Ball Bushing AD 162009 Gaskat

F 156308 Suh Eoll Pin Aszemhly AR 163019 Cil Seal

G 156031 Shift Hod Acsembly A5 T0o031 Hex, Capscrew, 37816 x /8"

H 726003 | Pipe Plug, /8" AT | 162085 | Sprng

J 726252 Pipa Flug AU | 720002 Logkvmasher, 3/6"

K 156077 Rew, Shift Shaft Av 161217 E.H. Axle Shaft Assambly

L 8061048 | Eerainiog Ring aAw | 181239 Gear Case Assy VA" “C7YFT HAZY
M 156078 Hi-La Shift Shaft A% 156102 Eoller Bearing

N 717622 Full Hex. Hut, 77167 - 14 AY FOL0L4 Hex. Capserew, 37816 x 2-172"
P 156079 Rev. Shift Fork AZ 156073 Raller Bearing

Q 156080 I & IT Shift Fork BA 156103 Casze Gasket

R 154262 Shift Lock Ball BB 705019 Hex. Capscrew, 5/16"-18x 1-1/4"
) 1543523 Spring BC 720001 Lockwasher, 516"

T 165005 Eev. Pinion Shaft BD 155358 Thrust Cup

(1) 156020 Rayerse Pinion BE 161206 L.H. Axle Shaft fssembly

v 156032 Roller Bearing EF 7165076 Hex, Capscrew, 5/167-13 NCx 1-172
w 156083 | Pulley Shaft BC | 163050 | Expansion Plug

x 156084 Qil Seal EH 7194001 Plain Washer

Y 156085 Washer BK 161072 Cluster Shaft

z 8061045 | Retaining Ring EL 161130 Special Screw

AR 156084 Key BM 705040 Hex. Cap Serew, 7/167-14 x 3/47
AB 1360867 Hi-Lg Pinion Azsembly BN 719001 Plain Washer, /8"

AC 156089 Washer i BF 161671 Shaft and Gear Assembly

AD 165011 Custer Gear Assembly BQ 163012 (il Seal

BE { 156292 Dowel Pin BR | 145004 “C Ring

AF 163013 Drive Gear Assembly BS 158365 Bushing

AG 158579 Drifferental Pinion BT 163014 Washer

BH 121084 Differential Spacer BU 163055 Washer

Al 121053 Differential Spacer BY 162015 Washer

AK | 1563054 Differential Plate BW | 163017 Snap Ring

5



WHEELS and LOW SPEED PULLEY vre. no. s

Ref.] PPart Ref.| Pari

Lat. No. Descrintion Let. o, Descriplion

A 713501 Set Scrow, 5/16'-18 x 1/2n T TiT0M Full Hex. Kut, 5/16°*-13

B "F13504 Set Screw, 5/16''-18 x 3/8" u 161032 Flanetary Pulley Stop

C 725003 Woodraff Koy, 3/16% x 3/4" v 705012 Hex. Cap Serow, 5/16°7-18 x5 /8"
] 161045 Pulley & Gear Assembly W 720001 Lock Washer, 5/16"

E 151078 Spider & Bearing Aszembly X 717001 Full Hex. Nui, 5/16'-13

F 715074 Hex Capacrew, 3/3". 162 7/8" Y 161094 Wheel & Tirs Assembly

G 718002 Plain Washer, 5/16" £ 118063 Pin

H 1610758 Pinion Spacer AA | 722009 | Cotier Pin, 1/8" Dia. x 17°lg.
J 161072 Pinion AR 156G242 Bearing

K 7E7524 Jam Lock Hex Nut, 5/8'14 AC | 157330 Bearing

L 161054 L. H. Cover AD 154065 Set Collar

M 157382 Ring Gear AR | 719008 Plain Washer, 1/4*

N 161055 R. H. Cover Assembly AF | 181129 Gasiet

P T27004 Orease Fitting AG 161094 Wheel

2 715071 Hex. Cap Screw, 5/16-18x 5/8* AH | 156213 Tire*

| 4 T15020 Hex. Cap Serew, 5/167-18 x 274" Ad 156214 Tuhe

5 720001 Lock Washer, 5/16" |

26

*OBTAIN FROM TIRE MANUFACTURER




WHEELS and LOW SPEED PULLEY wrc.no. 430

Tg

Hef. Part Tef. | Dart

Let. HNa. Description Lei. No. Deszcription

A 713301 Sof Serew, 5716718 x 1/2" T 717001 Full Tlex. Nut, 3/16°"-148

B 713504 Set Sorew, 5/16°'-18 x 3/6" u 161022 Planetary Pulley Stop

C T25003 Woodrnff Key, 3/16%* x 3/4™ k'l TOILE Hex. Cap Sorew, 5/167-18x 5/8"
o 161045 Pulloy & Goar Assernbly W 720001 Look Washer, 5716

E 161076 Splder & Bearing Assembly X 717001 Full Hox. Nul, 5/16*'=1R

F 161130 Special Serew Y 161094 Wheel & Tire Asscinlly

G 156065 TPlain Washer b 114053 Fin

H 161078 Pinion Spacer AA T2A003 Cotter Pin, 1/8™ Dix, x 1"'1lg.
J 161079 Finion AB 1656242 Bearing

K T1T524 Lock Hex, Not, 2/8n-1g AC 157320 Tearing

L 161044 L. H. Cover AT} 154065 Sel Collar

il 157362 Ring Gear AE T1Yaa8 Plain Washor, 1/47

Ivd 161055 . H- Cover Asaembly AL 161128 Crasxel

r 727004 Grease Fitling Alr 161085 Wheet

Q 735071 | Hex. Cap Screw, 5/16"-18x5/3" AH | 156213 | Tire*

B T12020 Hex, Cap Screw, 5/16'"-18 x 3/47 A 156214 TFualaer

8 T20001 Lock Washer, 5/15'" [

*OBTAIN FROM TIRE MANUFACTURER

27



25

WHEELS and LOW SPEED PULLEY wre no sso

Hef. Fart ' Ref, Part
Let, No., Description Let, MNo. Description
h 713501 Set Screw, 5/16-18x 172 Y 161235 E.H. Wheel & Tire Assambly
B F13504 Set Sorew, 5/16-18 = 38 AR 156242 BEearing
C 725003 Woodruff Key, 3716" x 3/4" AL 157330 Bearing
D 161045 Pulley & Gear Assembly ATy 154065 Sat Collar
E 161076 Spider & Beating Amembly AE 719006 Plain Wazher, 1/4"
F 161130 Special Sdrew AF 161129 Gashet
G 156065 Flain Washer AG 161234 R.H. Wheel
H 161078 Pinion Spacer AH | 156213 Tire * 5.30/4.50x &
J 161079 - Pinion Ad 156237 Bushing
K 717524 Hex. Jam Mut, Z/8-16 AK 161226 L.H. Wheel & Tire Assembly
L 161054 L.H. Cewver AL 161225 L.H. Whezl
M 157382 Eing Cear AM | 181207 Retaining Ring
M 161055 E_H. Cover Assembly AN 1182758 Key
P 727004 Grease Fitting AP 161259 Flate
a 715071 Hex. Capsoraw, 3/ 16-168 x 5/6™ AQ 161176 Spring
R 715020 Hex, Capscrew,5/16-18 x 54" AR | 161166 Shoulder Bolt
5 T20001 Lockwasher, 5/16" A8 161204 Stud
T F1700] Full Hex. Nut, 51618 AT 719002 Flain Washer, 5/16"
U 161022 Flanetary Puliey Stop AU | 717510 Full Hex. Lock Nut, 3/8-16
v 705017 Hex. Cap Serew, 5/167-18 x 374"
W 720001 Lockwasher, 5/16"
X 17001 Full Hex. Mut, 9/16"-18

* OBRTAIN FROM TIRE MANUFACTURER



ROTOR DRIVE GROUP nrc. nos. 372, 430 and 580

TIGHTEN TO 40 FT. LBS.

AB

Ref. Part Ref. Part
Let. Mo. Description Let. Mo, Description
A 161018 Worm Drive Housing W] 720003 Lockwasher, 1f4"
B 161064 Worm Gear Shaft v 1180624 Meedle Pearing
C 161065 Worm W 118118 Gil Seat
D Fa5502 Key x 161066 Wormn Gear Shaft
E 118060 Spacer Y 161067 Worm Gear
F 118011 Eall Bearing Z 725005 Woodruff Key
a 118176 Washer AR 118%15 Thrust Washer
H 158337 Bushing AR 11E0582 Washer
I 118117 Ol Seal AC | 8pe1081 Key
K 118094 Snap Ring AD | 161065 Cartridge Eearing
L 118061 Retaining Ring AE | 161069 Bearing Flange
M 7194002 Flain Washer, 516" AF 718050 Retainer Nut
N 720002 Lockwasher, 378" AC | 705017 Hex Capserew, 5/16-18 2 374"
B 715004 Hex Capscrew, 3/8-24 x 17 AH | 720001 Lockwasher, 57146
Q 118179 Cup Al | 161070 Pulley
R 1183156 Cover AK | 726003 Fipe Flug, 3/8"
% 118024 Gasket AL | 713509 Screw Set, 1/4.28 N.F. x 1/4" Lg.
T 715018 Hex Capscrew, 1/4-20 x 58"

29



M

BODY and ROTOR GROUP vec. nos. 272, 420.and 560

161247 - DECAIL, SAFETY

Raf.

Part Ref. Part

Let. Na. Description Let. No, Description

it 161001 Body Assembly F 703004 Carriage Eolr, 3/8"-16 » 3/4"
B 161114 Hold Down Clip Q 718001 Plain Washer, 378"

c 720004 Lockwasher, 5/16" R 720002 Lookwasher, 3/8"

| B F1700 Full Hex Nut, 5/16'-18 5 T17003 Full Hex Nut, 3/8"-16

E 161059 Scraper Blade T 106532 Ball Bearing

F Fi3018 Hex Capsorew, 1/47-20 x 578" u FOS017 Hex Capscrew, Bf167-18 x 3/4"
] TF20003 Lockwasher, 174" v 161050 Shaft Auger

H 717005 Full Hex Mat, 1/4™.20 il 161020 R.H. Auger fizzembly

J 161042 Cuteer, Drft, 3/16x 1-1/2% 18-3/8 x 161019 L.H. Auger Assembly

K 70500 Hex Capscrew, 3/87.16 x %/4" T 118053 Fin

L 720002 Lockwasher, 348" 2 722006 Corter Fin, 178" Dia. x 1" Lg.
M F1¥003 Full Hex My, 3/8"-16 AR 161081 Impellar Assernbly

M 161006 Skid AB T1E002 Sat Serew, 5/16-18 x 3/8"










